
 
 
 
 

 

 

 

 

 

 

 

 

 

TOWN AND VILLAGE OF LIBERTY 

120 North Main Street 
Liberty, NY 12754 

Economic 
Development  

Infrastructure 
Capacity Planning 

Study 

JUNE 2024 

 

Prepared For: 

Prepared by: 

28 Madison Avenue Extension 
Albany, NY 12203 

518.452.1290 



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  i 

 

Table of Contents 

Town and village of liberty ............................................................... 0 

Table of Contents ................................................................................ i 

1.0 Executive Summary ........................................................................ 2 
[...]
between the bridge on Briscoe Rd and the Stevensville WST has seen frequent breaks. 

Portions of this line have been replaced as part of recent projects and during watermain 

break fixes.  

 

The Town’s booster stations serving the southern portion of the Study Area may limit the 

ability to provide additional capacity to the Study Area from the Town’s existing water 

supply sources. The Ferndale Booster Station is limited to 345,600 gpd. According to Town 



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  25 

 

staff, this station runs nearly continuously, and 2019 flow data (see Table 3, above) suggest 

that as little as 70,000 gpd spare capacity would be available during peak summer months 

of July and August. The Route 55 Booster Station has a maximum capacity of 288,000 gpd. 

Similarly, the WSS Booster Station has a maximum capacity of 720,000 gpd, which would 

limit the quantity of water able to be supplied from the Sherwood-Roth well field to the 

remainder of the Town’s system. Even if the Town were to increase withdrawals from the 

WSS and Stevensville sources, the Ferndale and Route 55 booster stations, as currently 

constructed, would limit the quantity of water able to be supplied to the southern portions 

of the Study Area, as shown in Figure 5. 

 

Lead service lines are also an emerging challenge in the Town’s system. According to a 

review of parcel data, for those parcels with year of construction information, the average 

year of construction is 1962, with 541 of 842 parcels, or 64%, of those having both year of 

construction information and being labeled as on public water supply were built in or 

before 1986. 

Seasonality of Demand 

Seasonality of demand is also an important challenge. It is an established trend that the 

Town’s system experiences a nearly 100% increase in peak usage between June and 

August, and according to Town staff, it is not unprecedented for the Town’s system to see 

peak days of between 0.9 mgd to 1.0 mgd. Flow data from the Ferndale booster station 

bear this out (see Table 3, above). Developments approved by the Town’s Planning Board 

as well as potential developments known to the Town carry the potential to place an 

upwards of 300,000 gpd in additional demand on the system are primarily residential and 

likely would mirror existing trends. 

 

Seasonal variation is smaller in the Village system. Most of the year, the service connections 

between the Lily Pond WTP and the Thomas Ave WTB (mainly in the Parksville area) draw 

between 5,000 gpd and 10,000 gpd. However, during the summer 100,000 gpd to 120,000 





Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  27 

 

gpd is common, due to the operation of seasonal facilities served off this line. This accounts 

for the majority of seasonal fluctuations of 150,000 gpd as reported by Village staff. 

4.2 SANITARY SEWER CONVEYANCE AND TREATMENT 

Public sewer is available in a majority of the Study Area. The main exceptions are areas 

along Route 55 and Upper Ferndale Rd., and along Hysana Rd., to the east. The Village 

wastewater treatment plan (WWTP) serves the entire Study Area and conveyed wastewater 

by both Village- and Town-owned infrastructure. A map of the wastewater treatment and 

conveyance system serving the Study Area is included as Figure 6. Outside of the Study 

Area, Parksville, which is currently not served by sanitary sewers, is addressed in a separate 

technical memo attached to this study (see Appendix 4). 

Conveyance System 

In the Study Area, wastewater is conveyed to the Village’s WWTP by a combination of 

gravity mains and forcemains portions of which are owned and operated by both the Town 

and the Village. 

Service Area 

As shown in Figure 6, public sewer is available in the portions of the Study Area in the 

Village. Outside the Village, public sewer generally exists in the northern part of the Study 

Area along Parksville Road; along and to the north of Route 52 to roughly Old Monticello 

Road; and the northern portion of Infirmary Road (i.e., the Sullivan County Social Services 

Department complex). The Town’s Swan Lake Sewer District terminates at the southwestern 

Study Area boundary, at the intersection of Ferndale-Loomis Rd and Route 55. Lying just 

outside the Study Area is the Loomis sewer district. 

Pump Stations 

The easterly portion of the Study Area is served by pump stations (PS) inventoried in Table 5, 

below. As the above figure demonstrates, there are two main branches of this part of the 

system: In one branch, flow from the NYSP PS, Triangle Auto PS, and Elm St. PS discharge to 

gravity mains which are tributary to the WWTP. In the second branch, the Days Inn PS 

accepts flow from the Infirmary Road Pump Station, Lannings PS, Millers PS, and Ferndale PS 

discharge ultimately to the Days Inn PS, which in turn discharges to the WWTP. 





Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  29 

 

Table 5. List of sanitary sewer pump stations, capacities, and operational statues 

Facility 

Name 

Owner Capacity Operational Status 

NYSP PS Village Gould WS151203 / 1.5 HP /  / 230V / 

6.5 inch / 13 MA 

N/A 

Triangle Auto 

PS 

Village 230V1P60Hz 1.5 HP /14.7 FLA / Model 

21-1-1/2D4X 

N/A 

Elm St. PS Village M904022.60 / 230/460V / 1.2HP / 946 

gpm 

N/A 

Infirmary 

Road Pump 

Station 

Town 125 GPM (@76' TDH) / 180,000 gpd) 12,000 GPD (avg) 

Lannings PS Village Little Giant / V3-IGP Power / 

 

N/A 

Millers PS Village 330 GPM (@78' TDH) / 475,200 gpd) 195,200 GPD (pump 

curve) / 100,000 GPD 

(run time) 

Ferndale PS Town N/A N/A 

Days Inn PS Village 550-600 gpm 70% of capacity (dry 

weather)  

 

The Days Inn PS conveys a substantial amount of flow from the Village and Town systems. A 

package system installed in the 1970s, new pumps capable of handling rags were recently 

(in the 2010s) installed. This station has no flow meter or pressure gauge and electrical 

upgrades are needed. This pump station operates at or near capacity during wet weather 

events. In addition, recent testing with both pumps running suggests the 6” forcemain, 

which is between 1,500 lf and 2,000 lf in length and traverses both the Middle Mongaup 

River and the Route 17 corridor, may be limiting this pump station’s capacity.  



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  30 

 

Sewer Mains 

The gravity mains serving the Study Area are primarily owned and operated by the Village, 

with Town-owned mains serving portions of the northern and eastern portions of the Study 

Area. The Village system, much of which installed at the turn of the last century or earlier, is 

comprised mainly of 8” mains. GIS data shows that the Village system serving the Study 

Area may have at least 250 manholes and 111,000 lf of pipe ranging from 6” to 30”. 

 

There have been prior efforts to investigate and address I/I, which have focused on 

grouting mains, repair of laterals, disconnection of sump pumps and roof leaders, and 

addressing surface and subsurface inflow and infiltration into manholes. There is an 

approximately 3,600 lf section of the Village’s system, known as the Green Lane/Chestnut 

Street/West Street section, that, due to the age of the infrastructure and its location along 

an unnamed tributary of the Middle Mongaup River, has been identified as a capacity 

constraint. An emergency project in 2011 to replace a portion of this line was undertaken 

after a leak was detected and subsequent regulatory action was initiated by NYSDEC. The 

project involved 390 lineal feet of new PVC sanitary sewer pipe and installation of four (4) 

new precast concrete manholes. There remains limited capacity in this section due to wet 

weather events and obstructions clogging sewer mains due to, e.g., offset pipes, intrusion 

of tree roots, and other blockages. These conditions currently cause recurring overflows. 

 

Gravity mains owned and operated by the Town are found in two places within the Study 

Area. In the northerly portion, approximately 4,500 lf of 8” cast iron main installed in the 

1970s serves about 30 parcels along Youngs Hill and Parksville Rd. This main connect to the 

Village system at the Town-Village line on Youngs Hill Rd. In the easterly portion of the Study 

Area, about 2,500 lf of 8” PVC gravity sewer was constructed along Infirmary Rd (along with 

the above-mentioned Infirmary Rd PS) and connects to the Village system, ultimately 

discharging through the Village’s Millers PS. 

 

Finally, lying just outside the Study Area to the southwest, at the intersection of Ferndale-

Loomis Rd and Route 55, lies the Town’s Swan Lake sewer district. There is an 8” PVC main 

that ultimately discharges to the Swan Lake WWTP to the south. 

Village of Liberty Wastewater Treatment Plant 

The Village owns and operates the WWTP serving the Study Area. The facility has a 

permitted capacity of 2.0 mgd and discharges treated effluent to an unnamed 



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  31 

 

tributary (UNT) of the East Branch Mongaup River. The WWTP is an extended aeration, 

oxidation ditch style, activated sludge treatment plant that achieves biological ammonia 

removal through nitrification. The treatment process uses two clarification tanks and 

ultraviolet (UV) disinfection to meet discharge permits. The WWTP consists of a trash rack, a 

parshall flume, mechanical bar screens, an aerated grit chamber, a fine screen with 

compactor, a splitter box, two (2) oxidation ditches, two (2) clarifiers, three (3) sludge 

holding tanks, a belt press, an ultraviolet (UV) disinfection unit, and a post aeration tank. 

Sludge is currently hauled off site and landfilled.  

 

Current average daily flow is 0.9 mgd – roughly half of the plant’s permitted capacity. 

However, the plant does see substantial increases in wet-weather flows, which have been 

on the order of 7.0 mgd, or roughly seven times average daily flows. The WWTP dates to the 

1980’s, and since the 2010’s, the Village has undertaken a multi-phase program of 

upgrades to address life-cycle issues and improve efficiency and performance.  

Some improvements to the original plant have included: 

• 2012 – Phase I Emergency Repairs – Installation of a new submersible mixer in Oxidation Ditch 

No. 1 to replace an existing surface aerator and to supplement the second 

• existing surface aerator. 

• 2013 – Phase II Emergency Repairs – Upgrade of one oxidation ditch, including two new 

submersible mixers, blower system air distribution headers, and fine bubble diffusers to 

replace the existing surface aerators. 

• 2014 – Influent Screening and Oxidation Ditch Upgrade – Upgrade of the existing influent 

channel including new manual bar racks, new headworks building, and a mechanical fine 

screen, and upgrade of the remaining oxidation ditch including a new submersible mixer and 

fine bubble diffusers. 

• 2016 – UV Disinfection System Improvements – Upgrade of the existing UV disinfection 

• system, with a new, open channel UV disinfection system. 

• 2017 – Clarifier No. 1 Reconstruction – Reconstruction of existing clarifier components. 

• Ongoing - The Village moving forward with a comprehensive WWTP Upgrade, involving 

upgrade the existing facility with new facilities, various process improvements, but no major 

process changes. 

In addition, planned upgrades in the short term include upgrades to replace aged sludge 

dewatering and sludge handling equipment to ensure compliance with SPEDES permit. I/I 

can periodically affect the performance of the WWTP. Reducing I/I could mitigate 

hydraulic fluctuations and could improve the quality of the WWTP effluent. A 

comprehensive review of the WWTP conducted in 2017 identified various improvements 

that would be needed should the plant experience a significant increase in flow or load. 



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  32 

 

These additional upgrades include: a mechanical bar screen, new loader, and backup 

power.  

 

In January 2022, NYSDEC initiated a process to conduct a comprehensive review of the 

Village’s SPDES permit, which became effective in 1995. As part of the review process, the 

Village may be required to implement new procedures as part of the water treatment 

process and to reduce carbonaceous biochemical oxygen demand in order to adhere to 

new SPDES permit limits for the WWTP. The proposed daily maximum limit of 15 mg/L CBOD 

can be challenging for a secondary treatment plant like the WWTP, and additional 

upgrades may be necessary in the future to maintain permit flow of 2.0 mgd if increased 

flow is contributed to the WWTP as part of new development in or expansion of the 

sewershed. 

Town of Liberty Swan Lake Wastewater Treatment Plant 

The Town owns and operates the Swan Lake WWTP, located about 2.3 miles to the south of 

the Study Area. Since the Old Route 17 Corridor Study was written, the Town has initiated 

an upgrade and expansion project, which has received funding and is currently in design, 

which would implement various improvements to the plant, including increasing capacity 

from 0.425 mgd to 0.686 mgd. Additionally, improvements to the conveyance system (see 

next section) would be needed in order for the Swan Lake WWTP to receive flow from the 

Study Area. The Old Route 17 Corridor Study included a potential project to connect 

Business Parks 1 through 4 to the Swan Lake system, requiring about 4.0 miles of new 

sanitary sewer conveyance facilities. Since that study, the project to add capacity to the 

Swan Lake WWTP potentially could accommodate these new flows. However, given the 

existing approved and potential development in the Stevensville area in the Town, which 

could add upwards of 300,000 gpd, in practice, the availability of these capacity increases 

to any developments along the Old Route 17 Corridor is uncertain. 

Summary of Needs and Challenges 

This section presents an overview of needs and challenges, drawn from the foregoing 

discussion: 

• Green Lane/Chestnut Street/West Street gravity main: In 2012, a portion of this line 

failed, and the Village, pursuant to a regulatory action, constructed about 325 lf of 

replacement 8” sewer main and four manholes. This project involved a portion of this 

8” main, which over its length, is about 3,600 lf. Given its age, location along a 



Town and Village of Liberty | Economic Development Infrastructure Capacity Planning Study 

 

 
Delaware Engineering, D.P.C.  33 

 

watercourse, history of failure, recurrent overflows (i.e., due to wet weather and 

blockages), and regulatory action, the Green Lane 8” main is a priority project for 

the Village. This portion of the system serves a large proportion of the southwestern 

portion of the Village, including West St.  

 

• Days Inn PS Capacity: Although this pump station had new pumps installed recently, 

other aspects of the station may limit capacity. It is likely that the 6” forcemain is 

undersized, and wetwell capacity may also need to be evaluated. In addition, wet 

weather events cause a significant increase in flow through this station. 

 

• Inflow and Infiltration: As noted above, the Village system does experience flow 

increases during wet weather events – most likely due to inflow and infiltration (I/I). 

Prior efforts have identified nearly 12,500 lf of sewer mains within the Village system 

in need of rehabilitation (grouting or slip lining), along with other issues.  